60-90 class HIRO=20

SCALE HELICOPTER

MECHANICAL KIT
SIUM-system

INSTRUCTION MANUAL
B EHEAE

BARIRTIC T COMBAEERBET. L<BRAICHY .
ELLBEVCEIW, HIC. [R20EHIZBHTHT
DRIV IE, RITAENCDTHRA T E S L,

BCoBAEE [60-90RX 75—y )~ £BOAHZ
HIEBROVWTDHDTT, #IEICL > TEL 382 IL.
BRTF+ —HHOHPBEE BREAICE > TLEE L,

BZoOBAEE. AICHSFTICREL TLES L,

XEUBHBDI=D, FELBABRELETIHEIHUET,

B Please read this manual in its entirety before attempting
to assemble the helicopter. In particular, please read the
section entitled ‘Always follow these rules for safety’
before attempting to fly the helicopter.

B This manual explains the mechanical parts common to
the 60-90 scale series. For parts which vary depending
on the model, please read the manual for each body.

B Keep this manual in a safe place.

% Changes in product specifications may be effected
without notice.

HIROSO LIMIMED ©2008
MADE IN JAPAN No.10G70




FTYa -y 0404-602

0404-345 Optional parts

ERE—V—

Metal made seesaw

0404-347
0404-728

2506-005
2500-061
0404-232

2531-003

2522-009

0404-710

i
2522-009

|
é g

2522-012

2532-003

2522-001

2521-052

@ 2500-067
2506-033 ,
2532-044 2500-044 AN e 0, 2509-010
P 0404-505 %
0404-506
2532-022 i 2505-006

0404-553
0404-554

27




* The prices in parentheses are the prices excluding consumption tax.

2— FNo. s At | Pl %
Code No. Part Q'ty Price (Yen) Remarks
B IF TV TT - L@ ) 1,575
0404-001 | it arm (With bearing) ! (1,500
T —v— 840
0404-232 | g ocaw 1 (800)
FA—T T A 525
0404-345 | Cover film ! (500)
25 E S £ F—N—4%X490 1,050
0404-347 | g1 bilizer bar 4X490 2 (1,000)
SX A¥¥arha— ) T7—A 840
0404-501 | &% giabilizer control arm 2 (800)
V51T 2.100
0404-502 | o ver hub ! (2,000)
EEy 1.890
0404-503 | vope 1 (1.800)
T UN— S5 420
0404-505 Damper rubber 2 (400)
TUR—A T 840
0404-506 Damper collar 2 (800)
3% 20,790 AFCFGAHF =T L —F  AFESAF— "= ) r—UavFjl5e
0404-533 | FFR R/H Assy 1 set (19,800) Stabilizer blade, stabilizer bar and linkage rod are sold separately. 0
0404-552 | SX 7 V'~ F& V5= BRG F 2,100
B SX blade holder with bearing (2,000)
T—Fxo F 840
0404-553 | ‘Rootend 2 (800)
0404-554 | EIHBAA TV =T L=660 ) 6300  |IGRT = — T RRR
Semi-symmetrical main rotor blade L=660 (6,000) Shrink tube completed
odoss02 | 22—~ (BRID ! 2,940
Seesaw (Metal made) (2,800)
0404710 | WCAFET A HF =T L —F 2 2,100 AFETAF—AN=—T L IVLFE
WC stabilizer blade (2,000) With stabilizer cover film
0404728 | 2T ETEAT (1.5g) N 1,050 M3X35S 2 &
Stabilizer weight (7.5g) (1,000) With 2 pieces of M3X3S8S
2500-036 | Brg. §3X ¢8X4F ZZ 2 (% %88)
2500-044 | Bre. ¢8X g16X5 ZZ 2 (}%88)
2500-061 | Bre. p4X49X4 ZZ 2 d%g&
2500-067 | Brg. p4X413X5 ZZ 2 (}’ggg)
Brg. A7 X b ¢7X15 1,260
2500089 | Bearing thrust ¢7X15 2 (1,200)
MBF LB YTk 210
2505-006 M3 nylon nut 10 (200)
MiF L HvF v F 210
2505-007 | 4 nylon nut 10 (200)
Ms5FAarFy b (EE) 315
2505-016 | 5 nylon nut (thin type) 10 (300)
2506-005 | FW p4X6X0.5T 10 (}gg)
2506-019 | FW ¢3X4.5X0.5T 10 é})g)
2506-033 | ¢8X12X0.5FW 5 (3(1)(5))
XTSIV 315
2509-010 | ¥ seesaw pin 1 (300)
WS —aX8XA 315
2521-052 | (i llardX8X4 2 (300)
% 5 —12X15%X5 525
2521086 | collar 12X15X5 2 (500)
ST v A FQ v F MZXI6 525
2522-001 | A giust rod M2X16 5 (500)
Fox AN Oy F MIXT0 525
2522:009 | A giugt rod M2X70 3 (500)
FTw X R0y F MIX05 525
2522-012 | A gjust rod M2X95 5 (500)
M2uy FT Y F 525
2524-001 | 313 rod rink 10 (500)
EXg5F— U 1,050
2525-006 | EY 4'5pall 10 (1,000)
0V > 7P 315
2529-003 | § 1ing Py 5 (300)
YRy PRIV ¢5X4 420
2530-012 | pivot holt g5X4 2 (400)
Ty FX7 1) 2—M3%3 315
2531-001 Set screw 10 (300)
Xy FX 72 -M3X5 315
2531-002 Set screw 10 (300)
£y FNAZ ) 2— Maxa 315
2531003 | gor'screw MAX4 10 (300)
Tvv TAZ ) Z—M3X8 220
2532002 | o sorew M3IX8 10 (400)
Tv 9 TR Z—M3XI0 220
2532-003 Cap screw M3X10 10 (400)
Fv v TSRS Y L-MaXI5 630
2532022 | oyp sorew MAX15 10 (600)
Ty v T A7 2—M2X6 840
2532-031 | ogp screw M2X6 10 (300)
¥ v v FAY ) 2 —M4X35 (BEAN) 420
2532-044 | o screw MAX35 (hardened) 2 (400)
FoPYTAY ) a—M3X12 70 105
2534-007 | Tyhing screw M3X12 black 10 (100)

28




b
Optional extra 0414-230

G

2529-008 0404-013

2513-053 253100
2506.029 2532021

2500-066
0414-162 g—‘

2500-049

0

IV VHNIA TSy b E@B

Drive nut for engine

0404-012

(YS, 0S61SXHH)
(For YS and 0OS618X)

0414-222 (11T)
0414-187 (12T)
0404-034 (10T)

0400-004

0404-118

2500-046

0404-514

% 0404-713
0404-805 % 2511-028
~,
/Q -
2531-007
@

0404-307

2534-003

O

/.0404-044

AFED

2532-028

Sold separately

0414-453

OSOIRZHF 7 v F AR—¥— XIT77—F, LIV EREICAEDETBREITEN,
Offset spacer for OS91RZ 3 Chose a muffler suitable for the engine and fuselage.

0414-420 0414-Q96 _ 0414-289
#BHHR~ 7 —0S91RZH S60-IE R~ 77— S60-I 4 FHESR~ 7 7 —90/
Rear exhaust muffler for OS91RZ S60-1I rear exhaust muffler S60-T side exhaust muffler for 90




* The prices in parentheses are the prices excluding consumption tax.

== FNo. 5 A | JEE %
Code No. Part Q'ty Price (Yen) Remarks
EEHI T OFRNGTA=T 210
0400-004 | Metal made cluich bell lining 2 (200)
0404012 | 27 =% =7 =V £ YS, OS61SX A | 315
Starter pulley washer (for YS, 0S615SX) (300)
WHEHART) Y 7RIVT —g¢19 1,575
0404-013 | \y.tvpe bearing holder §19 1 (1500)
FYH7 5 v FN)L (10T) 4,725
0404-034 | yyich bell with gear (10T) ! (4.500)
0404044 | TERS = THN— RLE 1 1,050
Divisional type cooling cover R, Leach 1 (1,000)
EXZ -V o777 2,100
0404-118 | gy Coaling fan L (2,000)
TUTvwo ok 3,625
0404-307 | Bngine mount ! (2.500)
2F—F—T—J—% F 3050 |5 =FS5—F
0404-514 | gy tter pulley set 1 (3.000) | With taper collar
WC 71 v I AN AT — 525
0404-713 WC cooling cover stay ! (500)
SX 7 —/%—7 5 — (0860 /) 525
0404-805 | 5x taper collar (for OS60) ! (500)
0414006 | SOOI BEATER~ 7 7 — ) 20790 | F T IT5. A—R—a7 S ERAT
S60-11 rear exhaust muffler (19,800) Not for Tow Cobra and Super Cobra
M7 SoFva— 3,150
0414-162 | Cyyich shoe with shaft 1 (3.000)
viater | EXED 5 F AL (12T) . 1725
Clutch bell with gear (12T) (4:500)
FYHZ7 7 vF~u (11T) 4410
0414-222 | Cyyech bell with gear (11T) 1 (4200)
0414230 | NARFT =3 =5 TV Y7 (60~90 H) i 1,680
Hexagon starter coupling (for 60-90) (1,600)
0414-289 | SO A FHER~ 7 7 —00 F ) 20,790
S-60-11 side exhaust muffler for 90 (19,800)
otasno | ERFEN 7 —OSIIRZ A : 19,950
Rear exhaust muffler for OS91RZ (19,000)
0414453 | GVIRZHA 7L 5 b AR = 1 2625 |0414-420% A —X— 37 5 LRI B AL E T,
Offset spacer for OS91RZ (2,500) Necessary for installing product No. 0414-420 to the Super Cobra.
1,260
2500-046 | Bre. g6X12X4ZZ 2 1250)
1,260
2500-049 | Brg. ¢10X19X5ZZ 2 1o0)
1,260
2500-066 | Bre. g6X19X67Z 2 200
MIFo T 210
2505-001 |\ 7 20 00
FW pdXp0X1 Y51 T 630
2506-014 | gy 54X49X1 hardened 3 (600)
2506-029 | FW g6Xg8X0.3 5 (ggg)
WC 70X X VA= M3X31.25 525
2511028 | e Cross member M3X31.25 2 (500)
2513053 | /Y UVEA AT =¥~ ¥ 7} DH ] 3,990 e
One-way starter shaft DH (3,800) Sold separately
7T v A ROy R M2X85 525
2522-033 | A giust rod M2X85 5 (500)
MiBy Fzv F 525
2524001 |\ rod end 10 (500)
EXg5 A— VR 1,050
2525-007 | BX 45 ball with stand 10 (1,000)
0 1) ¥ 7 88060 315
2529008 | (5 i §5060 3 (300)
Ty FZ 2 ) 2 —MAX4 315
2331-003 | gor'screw MdX4 10 (300)
Ty A7) 2 —MBX12 315
2531007 | gor'serew M3X12 10 (300)
630
2532-021 | M4X10CS 10 o0
30
2532022 | M4X15CS 10 (€00)
840
2532-028 | M2X8CS 10 500)
M3X8TS 7 ° 105
2334-003 | M3X8TS Black 10 (100)
M3Ixg P X 210
2538-008 | \r3%g countersunk screw 10 (200)

30




e
0-068

LN
250

®

0414-003
0404-641

0414-266 (11T)

. o 7z 3 ANV H 2509-016

if’] ._‘;’737 s For fenestron
N AT K77y S — 0414-005

Tiger, Tow Cobra, N
Super Cobra @ 0414-267(11T) Denohion, Pasther | 1
odo4-410 asmy |l e

2505.001 0414-048(12T) OP J 3‘

0404-640 i@)i 0414-004 @\?
- Wl 2521-077

@/ 2509-016

P @
'ﬁ

2509-016
2500-068 ~
2507-002 _~

\_2506-021
2506-032

2500-068

0404-642

ﬁ :> 2532-028
=
=

2511-010

0414-002

EN

~
AN
2521-075

2500-063

28

2532-005

@\/\ (L 0414-001
o Z zﬁ

2511-005 2

0414-113

A

2532-033

s 2524-001
'

gi >< 2532-032
6

Q \
002 /<

2532-

2506-036

2500-047

o
G

0404-615

2505-006

2529-005
% @ 2506-019
Q@ S
2521-053
2532-008

2532-034 /

0404-617

31

0414-264 (127)
0414-241 (18T)  (404-227
2532-004  2500-072
o
) o

7
2525-006 |
2532-028

— 0404-615
@—2522-006

| 0404-707

2539-015

0403-010

B
N 2509-003

2530-010

(@
&

2530-004

0404-023

2530-005

0414-042

2522-029

2524-001
0403-011

2531-003

2500-049

0404-014

2500-049




* The prices in parentheses are the prices excluding consumption tax.

= — FNo. e P4 (ﬁ%ﬁﬁ: E*;)Fq
Code No. Part Q'ty Price (Yen) Remarks
Ao 4 Fomy > o - 1.575 0404-023 JI5E, ~~7 1) = Z 358 (X Z U 7 — 1)
0403-010 Slide block set 1 (1’500) 0404-023 is sold separately. The bearings are sold separately. (The
N metal color is supplied.)
TAFA v > 315
0403-011 | npastlock ! (300)
0403-085 | WBWAEHT vy T a3 Ta—I7 — X4 2 368 N7 7 Bl5e :
- JJ-85 W-type wash control arm (350) The bearings are sold separately.
0404-014 EEFL Brg. RV ¥ —g19 1 1,050
i Metal made bearing holder g19 (1,000)
ST 7 X7 — A 315
0404-023 Radius arm = 2 (300)
GI0X A > 2K 1,050
0404-227 | 410 main mast L (1,000)
040AAl0 | S60H T~ F —F X (8T I 2,310 FAH—, FoIT5, A—Is— 758
i S-60 counter gear 18T (2,200) For Tiger, Tow cobra and Super cobra
0404-615 F—FOZ 5 vF Assy 1 10,500 FoUZ )X o F —1F
- Auto-rotation clutch assembly (10,000) With torque limiter
F— F T BK 2,940
0404-616 | Auro-rotation drive shaft ! (2:800)
F—FO RILZ T v — 1,890
0404-617 Auto-rotation torque limiter 1 (1,800)
0404-640 T T —FXF — R OA4 TH) RL & 1 840 R R —HF —1F
a Counter gear case (for pipe drive) R,Leach 1 (800) With spacer
orodeal | SOV E=F 2 F Y 20T (R 1 2,100 = — L ©
- Bevel pinion gear 20T (R) (2,000) With roll pin
ododors | SOV E =S > E X 20T (D) 1 2,100 A i
Bevel pinion gear 20T (L) (2,000) ‘With roll pin
EXX A1 > X% 05T 3,675
0404-707 | EX ‘main gear 97T 1 (3.500)
S60-IT5 & 7 AIoS— 1,260
0414-001 | S60-1T radius bar ! (1:200)
S60NTS U7 R 7 — & 840
0414-002 | S60-1T radius arm 2 (800)
SGO-IH & > ¥ — &5 1 840
0414-003 | S60.1T counter first shaft 1 (800)
S60-117 =& > & — &5 28l 840
0414-004 S60-II counter second shaft 1 (800)
omia005 | SOTIL =S =T LoNT 1 1,260 o — L © oA
S60-1I1 universal hub (1,200) With roll pin
odla0az | X7 ¥ =7 L— F 120° (310 15% 4,725
Swash plate 120° (310) 1 set (4,500)
od1a.04g | S60-TI%H & = 5 — F X 12T L 2,310 T =3 A F 38
S60-1I1 counter gear 12T (2,200) For fenestron
o0dlatia | AT ZFY¥ 95T . 840
Main gear 95T (800)
41441 | S60-T A 5 > ¥ —X X ASSY 18T T3¢ 12,390
S60-TT counter gear assembly 18T 1 set (11,800)
0414264 | S6O-TT # = % —F % ASSY 12T S 12,390
B S60-11 counter gear assembly 12T 1 set (11,800)
omanes | 810 X 1 ¥~ R | P=213 1=225 (SUS) 1 5,040 A5 LRBEANTAF (F7 3 )
- $10 main mast P=213 L=225 (SUS) (4,800) Stainless steel hardened mast (optional)
0414-266 S60-IL 7177 ¥ —F ¥ ASSY 11T 13 12,390
B S60-11 counter gear assembly 11T 1 set (11,800)
0414267 | S6OIIH 7 ¥ ¥ —F X 11T 2,310 TEF X FO
~ S60-1II counter gear 11T (2,200) For fenestron
2500-047 | Brg. 812X21X5ZZ 2 (} 'ggg)
Bra. 7 o9 = A g12X16L 1,575
2500-048 | Bearing one-way g12X16L ! (1,500)
2500-049 | Brg. 610X19X5ZZ 2 ({ ’ggg)
2500-063 | Big. 33X g7X2F OP 2 Ry
2500-068 | Bre. g5X13X4ZZ 2 A3ey
2500-072 | Brg. ¢3X7X3ZZ 2 (11388)
M2 F o T 210
2505-001 | g5 i 20 oo
M3 FA AT T R 210
2505-006 | N13 gyion nut 10 (200)
2506-019 | FW 3X4.5X0.5T 10 é(l)g)
2506-021 | FW 5X7X0.1T s G0y
2506-032 | FW 5X7X0.4T 5 (gég)
2506-036 | FW 12X18X0.2T éég)
BT 64 105
2507-002 | £ inw g4 10 dod
=— FOLET2XI1.8 315
2509-003 | Needle pin 2X11.8 2 (300)
T — )L E ~g2X10 525
2509-016 | Ron pin g2X10 10 (500)
> O X X > X M3X43 525
2511-005 | &rss member 2 (500)
INA 7 1 A X IS —M3X26 420
2511-010 Hexagonal cross member M3X26 2 (400)
7 5 — 33X@5%X4.1 315
2521-053 | Coilar g3Xa5X4. 1 2 (300)
77 5 —3XTX7 525
2521-075 | Coflar 3X7X7 2 (500)
7 7 —5X0X0 525
2521-077 | Gollar 5XOX9 ! (500)
5o % A kI v FM2X50 525
2522-006 | Adjust rod M2X50 s (500
7o ¥ R F O v FM2X65 525
2522-029 | Aqdjust rod M2X65 (500)
MO v FE > N 525
2524-001 | a3 pall link 10 (500)
EX g5 8 — U 1,050
2525-006 | EX 45 bal 10 (1.000)
P-120-1) & 7 315
2529-005 | $.13 O-ring - s (300)
CEERE NG 420
2530-004 | piyot bolt (D) . 2 (400)
TRy ROV R (B) 315
2530-005 | piyor bolt (E) 2 (300)
SR > F RV FEX-A 315
2530-010 | piyot bolt EX-A 2 (300)
Ev FRZ ) 2 —MAXA 315
2531-003 | goiserew MdAXa4 10 (300)
420
2532-002 | M3XS8CS 10 (400
420
2532-004 | M3X12CS 10 (400
420
2532-005 | M3X16CS 10 oo
2532-008 | M3X25CS 10 &3%
840
2532-028 | M2X8CS 10 (800)
840
2532-032 | M2X12CS 10 (500
2532-033 | M2.6X12CS 10 G2
220
2532-034 | M3X5CS 10 (460)
F A FE > M3X6.3 525
2539-015 | Giide pin M3X6.3 2 (500)

32




2532-002
0414-010

o

0403-022

2511-003

2521-076

0414-007

2505-015

0404-675

2521-076

(Light type)

0404-794 (IRE 7 1 7 %
G2 =
7

0404-635

0404-677

2532-002

EE

0414-009

2511-007
2532-021

Q
&//
0414-008
2532-002

33




* The prices in parentheses are the prices excluding consumption tax.

2 FNo. 5 A | S W%
Code No. Part Q'ty Price (Yen) Remarks
F—Rv v F 14X20 630
0402-705 Servo mount 14X20 2 (600)
PE A 315
0403-022 Gyro mount ! (300)
F—F<T o FAR—HF —3T 525
0404-635 | g0y mount spacer 3T 2 (500)
0d0a-675 | BRI TR vy T [ES 630
Fuel tank cap 1 set (600)
¥R A 525
0404-677 | Fye| tank rubber cushion 6 (500)
0404704 | ELIRRES ¥ 7 &5 | (540cc) BRS 17 JIE:S 1,890
EL fuel tank (540cc) light type 1 set (1,800)
S60-MLF—K7 =LA 8,400
0414007 | 6017 servo frame 2 (8.000)
S0 XA v 7L —4 1 8,400
0414-008 | 560.11 main frame lforeach | @000y |®:-M
0414.000 | SCOTZEERT T | 1,260
S60-I1 receiver mount (1,200)
S0 vrfu~xy vk 1,050
0414-010 | 6017 gyro mount ! (1,000)

75 v F~)V ASSY, H 7 v ¥ —F % ASSY Al

0414-262 28 s;é aigég.gﬂ-e%h;ni;sg»k » b 11 3; (;2:388) The clultch bell assembly and counter gear assembly are sold
2505015 | W 29 —FUFF 5 F 10 E
W-type servo attaching nut (300)
2506-014 % gi%;g%% 'l%r]dkened 3 (2(3)8)
ooy | LA eKs - &
2511007 grczsxmim‘/béf 12—4?1:/}1(36)‘{‘64 2 (gg(s))
2520076 | Gt eR 2 (300
2532-002 | M3X8CS 2 (oo
2532:021 | M4X10CS 10 A
2534003 | TS bick | o
0414-262

0414965

Drive nol for engine

0404011 (T2 M)

(Ys. 0861SXHH)
O (Far ¥ and 0S61SX)

251010

% 0404713
2511028

@
&

29046
231007 L

23
2532034 / “E
L owserr

2522433




0414-418 S60-IZIV 7 XA A —~B— A A=Aty b
S60-1I self starter mechanical set

2410-007 S60-IE/IV 7 A Z—HZ—a  O—5—
S60-II self starter controller

0414-418 S60-II LIV T A =¥ — X H=H kv ME2410-007
S60-IIL NV TAY—¥y—ay bud—F—%ty bCHEEATLI L
ﬁg‘ EERD S ORBRETLY Y VB A ) & L AT
BEL LTNY 71— (72V~84V 1700mARBLE) AHIR0E
TS

Engine can be started with the remote control transmitter by using both
the S60-I1 self starter mechanical set (Code No. 0414-418) and the S60-
1I self starter controller (Code No. 2410-007).

To use this option, a battery (7.2 to 8.4 V and 1700 mAh or higher) is
needed.

2532-039 ;—@ 2531-003

~
0414-090
2500-068

0414-092
2532-034

0414-096

2410-007

Base mount

0414-418
0414-089
\/ 2500-068
2531-001 O~
0414-091 7 ®
()
0414-095
* The prices in parentheses are the prices excluding consumption tax.

53— FNo, 7% At | s e
Code No. Part Q'ty Price (Yen) Remarks
0414089 | ST ART Y E 1 6,300 BRG ¢5Xp13X4ZZH A

(6,000) Pressure fit the bearing g5X¢13X4ZZ

BRGY — A
0414-050 Bearing case

6,300 BRG #5Xp13X4ZZIE N E
(6,000) Pressure fit the bearing g5X¢13X47ZZ

0414001 | E=F ¥ FX 14T

Pinion gear 14T

3,675 M3X3ty FA YY) 2 —ff
(3,500) With M3X3 set screw

RAY =5 —XY(A) 6,300
0414-092 | & ey gear (A) 1 (6,000)
A ¥ —F—FYB) 6,300
0414-093 | o er gear (B) ! (6:000)
0414-094 Ay — 5 —FYV56T 1 6,825 BRGEA®FE, CU ¥ 7}
Starter gear 56T (6,500) Pressure fit the bearing. With C-ring

0414005 | X7 AT =S —HBR I 5 v Fva—
Shaft-provided clutch shoe for self starter

4,200 0V > 7 8S5060fF
(4,000 With O-ring $S060

0414-006 | 2T~ = AT —

Starter collar

6,300 CY v 71
(6,000) With C-ring

0414-418 | SEONENVTRAF—F—AHh=H Ly} 1 30,450
S60-1I self starter mechanical set (29,000)
2410-007 S60-N LIV TAY—F—T f1O—F— 1 28,350
S60-1I self starter controller (27,000)
1,260
2500-068 | Brg. 85X@13X4Z7Z 2 (11200)
0 > 788060 315
2529-008 | (5 ting SS060 5 (300)
315
2531-001 | M3X3SS 10 (300
315
2531-003 | M4X4SS 10 (300
420
2532-034 | M3X5CS 10 (400)
420
2532-039 | M2.6X6CS 10 (400)

36




B CE<E DD IA T —

EOR—PRR=gt HRO30 umneq

3-3-1 SAKURAGAOKA, FUCHU-SHI
‘ [REBRRRARAL3-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006

TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108
hitp://model.hirobo.co.jp/ http://model.hirobe.co.jp/english/

HIROBO /(Y% TEL:(0847)45-2834 Order Number TEL:81-847+45-2834
3= FERE128E1H hRSEIT
. s SRS 1255 3 1T
OFREOABTO—ME-ELHEEW TEHTI L @BETATOET, ER135FE108 EARRZETT
QFENOARICOVTHE, FRFELLICERTEZ#HY £7, Frk14F8H EESHR3ETT
QFEOABICOVWTHLEHL THYETH, F—IFRELAPEY, BHbhEESLM %E?ASEQFJ %Bh‘ﬁﬁég
EQZENBUELED, Z—HMAIVET LI BBEOVELET, Fk17512R HTHRZET
@BALAERICOVTROECHPHEFERELBLARETOT, ITREEL, F&2058H FEBIRFEST
. . ) . o First printing January 2000
(DReproduction of this manual, or any part thereof, is strictly prohibited. Second printing April 2000
@The contents of this manual are subject to change without prior notice. Third printing May 2000
(®Evety effort has been made to ensure that this manual is complete and correct. Should there, Fourth printing Octaber 2001
however, be any oversights, mistakes or omissions that come to your attention, please inform Fifth printing August 2002
us. ‘ Sixth printir_lgl September 2004
@:;eon(; eCICD not withstanding, we cannot be responsible for events related to the operation of your E%Vhiatgripr:’:mlgng DeC:L:?;BZI 2882

HT




